SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/3MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
Spectrum =] sp n 7
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr 01 avgrwr
20 bl qheck PARS | SPURIGHECHBEKARS PAES
Line _$PURIOUS_} INE_ABS PABS f’\ Line _§PURIOUS NE_ABS PASS
|
10 dBm | I 10 dBm ‘
i |
0 der | 0 dBm [ |
-10 dem \ -10 dBm .
SPURIOUS_LINE_ABS ¥ |
-20 dém l\ -20 dBm ﬂ
-30 dem H \ ﬁu dBm j \
40 dem r\‘ {-ﬁ dom—
J I A e LN
-50 dBm et -50 et
BET e R
™ T
-60 dém . -60 dBm = S = —
-70 dém 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -49.57 dém 6.57 d8 846.000 MHz 849.000 MHz 100.000 kHz 848.75874 MHZ 19.45 dBm -10.55 d&
223.000 MHz £24.000 MHz 30.000 kiz 82399550 MHz -26.27 dm -13.27 8 843.000 MHz 850.000 MHz 30,000 kHz 849,00250 MHz -25.38 dBm -12.38 dB
524.000 MHz 527,000 MHz 100,000 kHz 524.25624 MHz 19.21 dBm -10.79 dB 850.000 MHz B80.000 MHz 166 D00 kHz RE001450 MHz 49.05 dBm 3605 0B
i Y = —
it w
14:41:51 . TR
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 bl qheck PARS | SPURIRIECHIGIABS DAES
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS NE_ABS PASES
10 dBm 10 dBm —
B i
0 der T \ dem ‘\
-10 dem f J-10 dem i
SPURIOUS_LINE_ABS JJ &
-20 dBm | -20 dBm }
-30 dBm f -30 dBm i
-40 dem J 40 dBm
[ =
I ™ T
J\M P
-50 dBm —— 50 dBm e —
.,_.MVM e
-60 dBm 50 dBm =
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz | ||('Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MHz 823,000 MHZ 100,000 kHz 822,78022 MHz -39,37 dem -26.37 db 546.000 MHZ 540000 MHz 100,000 kHz 847 78472 MHz =00 dbm —22.01 dB
223.000 MHz £24.000 MHz 30.000 kiz 82399850 MHz -33.10 dBm -20.10 8 843.000 MHz 850.000 MHz 30,000 kHz 849,00050 MHz -33.25 dBm -20.25 dB
524.000 MHz 527,000 MHz 100,000 kHz B25,52697 MHz 7.57 dBm -22.43 dB 850.000 MHz B80.000 MHz 166 D00 kHz BE0 06454 MHz 40.40 cBm o7 40 B
T — —
i [ i ™
pate: dazapzng Date: 14:57:13

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

1 A42 of A117
: Dec. 11, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.00 dBm  Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Sp n c%:

Ref Level 24,00 dém Offset 14.00 di Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr 01 AvgPwr
20 dhipit ¢heck PAGS . ,‘“\TJE‘I‘P?MJIL"EK'\F‘C, " PARS

Line _BPURIOUS_|INE_ABS PABS "' \ Line _$PURIOUS_LINE N““} PASS
10 dBm % 10 dBm !‘
0 der J’ ‘l 0 dem / '\
-10 dBm — -10 dBm ‘
SPURIOUS_LINE_ABS l i | \
-20 dBm 20 dBm

f ) ik
-30 dBm j A 0 dBm
Y L |
40 dem 'f[ M“JHH l ! f’ | 4& dBm L
i
Y, Uy, | | ! b S A
-50 dBm ’/ M o -50 KR
—~ |

-60 dbm— e -60 dem ] = ~
-70 d&m -70 dBm:
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency Power Abs | ALimit

£15.000 MHz 923,000 MHz 100.000 kHz 82248452 MHz -45.42 dém §44.000 MHz 849.000 MHz 100.000 kHz 848.66783 MHz 20.79 dBm -5.21 dB

£23.000 MHz 824,000 MHz 50.000 khz 923,99850 MHz -23.72 dém 849,000 MHz 850,000 MHz 50.000 kHz 849,00150 MHz -23.51 dBm -10.51 d8

824.000 MHz £29.000 MHz 100.000 kHz 624.34715 MHz 21.11 dém 850.000 MHz 860.000 MHz 100.000 kHz 850.73427 MHz -44.20 dbm -31.20 dB

' —
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum [ see
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 chifheck PARS | SPURIRIECHIGIABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
i i e o v
: | s -
10 dem 1 L‘ 10 dem
SPURIOUS_LINE_ABS | \ \
20 dBm r 20 dBm I\
-30 dBm -30 dem
7 |
-40 dam ot -40 dem
/‘"")"F
-50 dBm - 50 dem
T Tr——
-60 dBm ~
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||('Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,01608 MRz ~34.71 dBm -21.71 08 §44.000 MHz | 849,000 MMz 100.000 KAz 846, 74476 MRz 573 cbm _Zawl
223.000 MHz £24.000 MHz 50.000 kHz 82399550 MHz -30.74 dm -17.74 8 843.000 MHz 850.000 MHz 50,000 kHz 849,00250 MHz -30.43 dBm -17.43 dB
£24.000 MHz 529.000 MHz 100.000 kHz £27.16933 MHz 7.15 dBm -22.85 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.11 dBm -22.11 dB
T - —
i (] i ™
et 1hasaens Date: 15:53:49

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

1 A43 of A117
: Dec. 11, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
[ ] o
Spectrum =] sp n 7
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr 01 avgrwr
20 bl qheck PARS | SPURIGHECHEKARS N T
II‘FIIH SPURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS. PASS
10 dBm 10 dBm “
0 dBr 0dem ;‘ i
-10 dBm -10 dBm I
SPURIOUS_LINE_ABS r\l H
20 dBm 20 dBm
i i
-30 dem 40 dem l r
‘ W
40 dem - \ ﬂ’\t 4|:ﬂdam— ! L W _,z’»,\
M:Lr!m'm e J.} | v
-50 dBm ’/ ¥ AL T S0
|
ad [~ \-‘ P
-60 dam m— 60 dem e R —
-70 dém 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,36464 MHz -42.24 dBm 9.24 d8 844.000 MHz 849.000 MHz 100.000 kHz Su0.647a8 MITE 19.27 dBm -mml
223.000 MHz £24.000 MHz 50.000 kHz 82399550 MHz -23.20 dBm -10.20 8 843.000 MHz 850.000 MHz 50,000 kHz 849,00549 MHz -24.03 dBm -11.03 dB
£824.000 MHz 529,000 MHz 100,000 kHz 824,34715 MHz 19.74 dBm -10.26 dB 650.000 MHz B80.000 MHz 166 D00 kHz R0 66434 MHE 41 44 dBm o544 0B
i Y = —
J1 £
15 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 bl qheck PARS | SPURIRIECHIGIABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dém 10 dBm
A A "Mm-“-vvm.\ P P b A N,
0 dbr { \ of dem
-10 dem ;J 10 dem
SPURIOUS_LINE_ABS J W l
-20 dBm ‘ H || }20 dom h
-30 dBm j -30 dem L\
40 dem - 40 dBm
™ "“-»-\
-50 dBm 1 50 dem —
a//’, \-HH“L,
-60 g -60 dBm — —
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||('Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  aAlimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,06404 MHz -38.23 dem 2523 dB 544,000 MHZ 549,000 MAz 100,000 kA2 E,;g‘ﬁ MRz =72 dom -24W|
223.000 MHz £24.000 MHz 50.000 kHz 82399750 MHz -32.60 dBm -19.60 & 843.000 MHz 850.000 MHz 50,000 kHz 849,00250 MHz -32.45 dBm -19.45 dB
£24.000 MHz 529.000 MHz 100.000 kHz £27.49401 MHz 5.80 dBm -24.20 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.11489 MHz -37.22 dBm -24.22 dB
T - —
i (] i ™
Date: 15 Date:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 Ad4 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/

5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
Spectrum =] sp n 7
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 dvgpur
20 chifheck BARS | SPURIRIECHBERBS T
II‘FIIH SPURIOUS INE_ABS PABS q Line _$PURIOUS_LINE AH?’ PASS
10 dem / 10 dBm |
0 der /J \‘ 0 dBm ‘l
\ | 1
-10 dBm ! | -10 dBm. 1
SPURIOUS_LINE_ABS f' \ !‘ Iﬂ
20 dm ' 20 dBm
f A L
30 dem / l 4 q dBm }
A L
-40 dem uw JM\\ [ |‘ dl dBm fﬂ‘" lxl ['H
\ \ Jlu‘lf
-50 dBm. W iy [ Y I %
e ] T ~A_] -
[N
-50 dm 60 dBm —— T
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow |  Rangeu, | RBW | Frequenc |  Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 82242058 MHz -48.14 dém S.14 dB 844.000 MHZ ﬁ?ﬁ%ﬁdz 100.000 kHz a‘t_?m; MAz 18.54 dBm -uwl
523.000 MH2 | 694,000 MHz £0.000 kHz 823,35950 MHz -25.61 dém -12.61d8 849,000 MHz | 850000 MHz 50,000 kHz £49,00050 MHz -25.58 dBm -12.58 dB
524.000 MHz 829,000 MHz 100,000 kHz 924,36214 MHz 18.56 dBm -11.44 dB 550.000 MHz 560.000 M2 100000 kHz 550 69431 Mie 4755 dbm 3483 b
]—r Y = —
J1 £
15 Date 15
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 24.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 24.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 chifheck BARS | SPURIQUECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
.
S FOUU o e
0 der i M, ofdem ita
{ |
-10 dem ‘ 10 dBm
SPURIOUS_LINE_ABS 2 ]
20 dBm 20 dem
1
] § \
-30 dBm ; -30 dBm '\
-40 dBm -40) dBm -
e, T N T
-50 dam i 50 dBm
T “—-...__‘_‘.HH
-60 dBm ~ —
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,04805 MHz -41.28 dem -26.28 06 B4 300 MIE | 845500 Wi 100 000 kHz e © 38 dbm -24W|
923.000 Mrz | 82+4.000 Mhz £0.000 kHz 823,35650 MHz -33.74 dém -20.74 d8 849,000 MHz | 850000 MHz 50,000 kHz £49,00150 MHz -33.78 dBm -20.78 dB
524000 MHz 529,000 MHz 100.000 kHz 627 78372 MHz 4.94 dBm -25.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -41.17 dBm -28.17 dB
| ] - =
1 )
pate: ” Date: 15

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 A45 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5

/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

=] sp n L
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 dvgpur
20 abjfil Ghack paks | SPURIRIECHBERBS PABE
Line _BPURIOUS_| INE_ABS PABS ]| Line _§PURIOUS_LINE_ABS PABS ’\
10 dem ! 10 dBm ( |\
0 der J \ 0 dBm , l
-10 dem ‘ -10 dBm -
SPURIOUS_LINE_ABS f 4 fl \
20 dm ! 20 dBm
/] [
-30 dem | | -30|dBm } i
R I f | S
-40 dam / " : -1n dem i N\
N /| (i | o
-50 dBm - A - - _FD tiem B | [t Mo HL_
|~ B Y e nlN || N S e f\
-60 dBm — —v———rf - S ——
-70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82182517 MHz -48.64 dBm 539.000 MHz 849.000 MHz 100.000 kHz 84840559 MHZ 20.56 dBm -9.44 dB
223.000 MHz £24.000 MHz 100,000 kHz 923,39550 MHz -32.74 dbm 549,000 MHz 850,000 MHz 100,000 kHz 840,00649 MHz -32.23 dBm -19.23 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62461439 MHz 21.12 dBm 850.000 MHz 860.000 MHz 100.000 kHz 851,16384 MHz -48.45 dBm -35.45 dB
Y —
i J1 £
1elnz Date 17:11:31
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abjfil Ghack paks | SPURIQUECHBEKABS Paks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
10 dBm 10 dBm
et A i A AP P e B, e At i oA i iy Lo
0 dér “\ 0 fBm \
-10 dem -1o dem
SPURIOUS_LINE_ABS ‘ 1 \
-20 dBm! - '\ -30 dBm \
-30 dem ,H fau dem W
d e o |
-40 dem 40 dBm
T
/ "‘\_\
-50 dBm -50 dem
el
-60 dBm
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 Kz 522,15684 Mnz ~36.05 dém ~23.08 d& 235 500 MIE | 849 ptD Wz 100,000 ki T 14 cBm _25W|
523.000 MH2 | 694,000 MHz 160.000 khz 823,35051 MHz ~33.36 dbm -20.36 d& 849,000 MHz | 850000 MHz 100,000 kHz £49,00350 MHz -32.29 dBm -19.29 dB
£24.000 MHz 534.000 MHz 100.000 kHz 620,77023 MHz 4.09 dBm -25.01 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -35.70 dBm -22.70 dB
Y — —
i X N ™
Date: 16:06:4

Date:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 A46 of A117

Report Issued Date : Dec. 11, 2020

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 24.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Sp

Ref Level 2400 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 dvgpur
20 abjfil Ghack BARS | SPURIRIECHBERBS E
L |‘rl|p! SPURIOUS INE_ABS PABS 1[ Line SPURIOUS, INE_ABS PASS
10 dBm 10 dBm ( \
0 der I l 0 dBm ‘ \
-10 dBm J l -10 dBm —
SPURIOUS_LINE_ABS { \ ﬁ !
20 dm T 20 dBm
iR [
-30 dem J( IL -3\ dBm {
A
<40 d8m |"‘1 nl ~40dem l! pi
r [ | \
50 dam M_J L ) J‘Il - 50 bem ,k‘ s ] M
A i SRS SRR Y || i wP TR R S A
pe
-60 dem — L
-70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs sLi Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82177523 Mz -50.00 dém 7.00 d& 539.000 MHz 849.000 MHz 100.000 kHz 84843556 MHZ 19.73 dBm -10.27 d&
523.000 MH2 | 694,000 MHz 160.000 khz 823,55151 MHz ~33.77 dém -20.77 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -32.57 dBm -19.57 dB
524.000 MHz 834,000 MHz 100,000 kHz 824, 56444 MHz 19,40 dBm -10.60 dB 550.000 MHz 560.000 M2 100000 kHz 551 15905 Mie —49.51chm 3661 b
- — = —
i [ i ™
16:14:38 Date 17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 abjfil Ghack paks | SPURIQUECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
o der N B e ey, mew— ] o R N T — e \
-10 dem I -Jo dem !
SPURIOUS_LINE_ABS J \ |
20 dBm J \ 40 dem \
-30 dem ; i o dem 1
-40 dBm 40 dBm oy —
/"//F" -
50 dam 50 dem N
60 dBm -
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,98002 MHz -37,.03 dem -24.03 d6 539,000 MHz 840000 MHz 100 000 kHz 844 51048 MHZ 3,15 dbm ~26.65 0B
523.000 MH2 | 694,000 MHz 160.000 khz 823,58551 MHz ~34.32 dbm -21.32 da 849,000 MHz | 850000 MHz 100,000 kHz £49,00150 MHz -34.27 cBm -21.27 dB
£24.000 MHz 534.000 MHz 100.000 kHz 627 49151 MHz 3.00 dBm -27.00 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -38.31 dBm -25.31 dB
- — - —
i X N ™
Date: 16:07:38

Date:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 A47 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n =
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr @1 dvgpur
20 abjfil Ghack BARS | SPURIRIECHBERBS T
Line _BPURIOUS_| INE_ABS PABS \ Line _§PURIOUS_LINE_ABS PABS F
10 dBm 10 dBm J \\
0 der l‘ 0 dem l‘ ‘
-10 dBm { -10 dBm 7 i
SPURIOUS_LINE_ABS / \ [
-20 dém H‘ ‘ -20 dBm f! |
-30 dem f IL -3ﬁ| dBm f L!’
f
-40 dém i \\ A / _4nldem A 4 |
S0 dBm ‘/ - ” [ ‘ 0 e “ e
i ' el R N o fem o ——
Mm’j\'—/ S 7\ e eormtsnlnd —~
-60 dém 50 dBm i —
70 dem 70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc |  Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82297203 MHz -50.54 dém 7.54 d& 535,000 Mz | 849.000 Mz 100.000 kHz Su6.405E5 1Tz 18.72 dBm -uml
523.000 MH2 | 694,000 MHz 160.000 khz 823,55750 MHz -35.58 dbm -22.50 d8 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -35.76 dBm -22.76 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,57443 MHz 18.44 dBm -11.56 dB 550.000 MHz B80.000 MHz 100000 kHz £E1.17353 MHz 5045 chm 3743 db,
- — _
i [ i ™
16:10:00 Date 17:13:35
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 24.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 24,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 abjfil Ghack BARS | SPURIQUECHBEKABS PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dém 10 dBm
0 dbr OISR IREUN, S, . Autnerm, A
| \
-10 dem | -10 dem
SPURIOUS_LINE_ABS J | \
20 dBm \ 20 dem {
-20 dBm JKJ Tju dem '\'K
-40 dBm -40) dBm
——
[ N— |
50 dBm 50 dem
]
- 60 dem
70 dem 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,25275 MHz -40,60 dem -27.89 d& 539,000 MHz 38 a0 e 100 000 kHz T 531 dbm _27W|
523.000 MH2 | 694,000 MHz 160.000 khz 823,35750 MHz ~36.46 dbm -23.45 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00649 MHz -36.54 dBm -23.54 dB
£24.000 MHz 534.000 MHz 100.000 kHz 631,10789 MHz 2.41 dBm -27.59 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -42.63 dBm -29.63 dB
- — _
i (] i 7
Date: 16: Date:

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 A48 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

Conducted Spur

ious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk
10 4R JRIOUS_|INE_ABS PABS _10 ddRe JRIOUS_| INE_ABS
SPURIOUS_LINE_ABS_ LINE_ABS_
-30 dBm
-40 dBm
I ] PUST. DN NS S NP S 1 m - N -~
- -50 dBm o
( |
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 772.43503 MHz -60.41 dBm -47.41 dB 30.000 MHz 815.000 MHz 100.000 kHz 802.25012 MHz -60.43 dBém -47.43 dB
860,000 MHz 1,000 GHz 100.000 kHz 894.05594 MHz -59,79 dBm -46,79 dB 860,000 MHz 1,000 GHz 100.000 kHz 863.42657 MHz -59,92 dBm -46,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.02 dBm -29.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.29721 GHz -43.29 dBm -30.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -43,05 dBm -30.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54611 GHz -44.84 dBm -31.84 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.89528 GHz -44.96 dBm -31.96 d&
{ 1 J L] ( )it J o

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum [ spec o
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
T . . o P N =1 . , S — ——— N
e -50 dBm
| ch 5
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.22714 MHz -60.50 dBm -47.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -60.47 dBém -47.47 dB
860,000 MHz 1,000 GHz 100.000 kHz 876.29371 MHz -59,88 dBm -46,88 dB 860,000 MHz 1,000 GHz 100.000 kHz 890.97902 MHz -59.84 dBm -46,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -46.10 dBm -33.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67208 GHz -47.72 dBm -34.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -43.23 dBm -30.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -43,20 dBm -30.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -44.77 dBm -31.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.82072 GHz -44.80 dBm -31.80 d&
il il
L L J v L L J L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number

Report Issued Date : Dec. 11, 2020

Report Version

1 A49 of Al117

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band

5/1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Offset 14,00 dB Mode Auto Swesp

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit fheck PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
Ll | - A, . ] pa—) .
' -50 dBm
d
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 724.57396 MHz -60.40 dBm -47.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -60.40 dBm -47.40 dB
860,000 MHz 1,000 GHz 100.000 kHz 860.06993 MHz -58,38 dBm -45,38 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.48951 MHz -59,78 dBm -46,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B6678 GHz -47.94 dBm -34.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85579 GHz -47.69 dBm -34.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96925 GHz -43.59 dBm -30.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -43,36 dBm -30.36 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54261 GHz -44,90 dBm -31.90 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89178 GHz -44,95 dBm -31.95 dg
{ 1 J L] ( )it J o

LTE Band

5/3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

pec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit rwrk Limit heck PAR
Ine SPURIOUS LINE ABS JRIOUS | INE_ABS
-10 difE—
SPURIOUS_LINE_ABS_ LINE_ABS_
-20 dB
-30 dBm -30 dBm
-40 dBm
I IT - W RS, VS FUPNS NPt T . - F— L o
‘ - 50 dBm | -
e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.22714 MHz -60.51 dBm -47.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 707.31259 MHz -60.48 dBm -47.48 dB
860,000 MHz 1,000 GHz 100.000 kHz 899.93007 MHz -59,82 dBm -46,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 875.87413 MHz -59.88 dBm -46,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -42.00 dBm -29.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.31 dBm -31.31dB
3.000 GHz 7.000 GHz 1.000 MHz 3.29721 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -43,30 dBm -30.30 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90427 GHz -45.06 dBm -32.06 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -44.88 dBm -31,68 dB
< — T —
L L J [ L L J v
14146146 14144

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 A50 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/ 3MHz

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS
-10 4 -10 daHf
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
' , ] , o o
J i -50 dBm | o '
Reltklg
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 797.93478 MHz -60.51 dBm -47.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 730.45852 MHz -60.34 dBém -47.34 dB
860,000 MHz 1,000 GHz 100.000 kHz 971.25874 MHz -59,93 dBm -46,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 860.62937 MHz -59.82 dBm -46,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -46.85 dBm -33.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86378 GHz -48.02 dBm -35.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -43.34 dBm -30.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -43,50 dBm -30.50 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80228 GHz -44.87 dBm -31.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.87078 GHz -45,00 dBém -32.00 de
L ] i L ) A
Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dRE—BPURIOUS LINE ABS 10 4dfE—BPURIOUS LINE ABS
- H—F
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
i o N L g
-50 derr ] ey -50 dBm : e
| ;
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -60.36 dBm -47.36 dB 30.000 MHz 815.000 MHz 100.000 kHz B808. 13468 MHz -60.43 dBém -47.43 dB
860,000 MHz 1,000 GHz 100.000 kHz 865.24476 MHz -59,41 dBm -46,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 861.04835 MHz -59.88 dBm -46,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -46.18 dBm -33.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -46.70 dBm -33.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -43.58 dBm -30.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -43,33 dBm -30.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87628 GHz -44,78 dBm -31.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.82829 GHz -45.00 dBm -32.00 de
J i ) "4
15

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number : A51 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Spec

Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
| 4 T i = || <0 cem i ] sty .
[
-60 dBm
v
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -65.09 dBm -52.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.28861 MHz -65.02 dém -52.02 dB
860,000 MHz 1,000 GHz 100.000 kHz 9B86.22378 MHz -64,48 dBm -51,48 dB 860,000 MHz 1,000 GHz 100.000 kHz 870.97902 MHz -64.24 dBm -51.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -39.72 dBm -26.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -40.43 dBm -27.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.29771 GHz -44,72 dBm -31.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.29771 GHz -46,03 dBm -33.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20577 GHz -50.67 dBm -37.67 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00877 GHz -50.75 dBm -37.75 d&
L ] i L ) A
Date: 1 1 15:33:28
Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
fr‘hrrk Limit fthnrk PAR
SPURIOUS LINE_ABS .10 ddnE_$PURIOUS LINE ABS
LINE_ABRS | SPURT LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm T -40 dBm
50 dai - y ] e — ] ||| -50 e I - +1 e -
r._—-qli-ﬂﬂ.— r-uu-L‘
-60 dBr -60 dBm
e
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 789.69640 MHz -64.94 dBm -51.94 dB 30.000 MHz 815.000 MHz 100.000 kHz 793.61944 MHz -65.06 dém -52.06 d&
860,000 MHz 1,000 GHz 100.000 kHz 983.00699 MHz -64,00 dBm -51,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 93419580 MHz -64,11 dBm -51,11dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -43.08 dBm -30.08 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.34 dBm -31.34dB
3.000 GHz 7.000 GHz 1.000 MHz 3.33771 GHz -45.19 dBm -32.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 3.33771 GHz -46,98 dBm -33.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.86728 GHz -50.75 dBm -37.75 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -50.87 dBém -37.87 d&
J i ) "4
3 15:40

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number 1 A52 of A117
Report Issued Date : Dec. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

(@1 Avgpwr
PABS Limit ¢heck
INE_ABS PABS e _SPURIOUS LINE_ABS
-10 dEHE—
[ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm
T -40 dBm T
| + ] : - = || -50 cem ‘ T yom" . s
B - ot
i <60 cem— -
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 730.45852 MHz -65.15 dBm -52,15 dB 30.000 MHz 815.000 MHz 100.000 kHz 785.38106 MHz -65.02 dém -52.02 dB
860,000 MHz 1,000 GHz 100.000 kHz 863.42657 MHz -56.88 dBm -43,88 dB 860,000 MHz 1,000 GHz 100.000 kHz 863.42657 MHz -59,29 dBm -46,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -40.66 dBm -27.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.11 dBm -29.11d8
3.000 GHz 7.000 GHz 1.000 MHz 3.37770 GHz -44,77 dBm -31.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -46,90 dBm -33.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20877 GHz -50.87 dBm -37.87 db 7.000 GHz 9,000 GHz 1.000 MHz 8.87628 GHz -50,79 dBm -37.79 d&
{ 1 J L] ( )it J o
Date: 1 16:03:49
Spectrum Spec
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PAR
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
0 5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
T -40 dBm
- Fu
] .
- -50 dBm T - .
| 250 i |
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 754.78136 MHz -60.51 dBm -47.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 748.50450 MHz -60.48 dBm -47.48 dB
860,000 MHz 1,000 GHz 100.000 kHz 900.76923 MHz -59,93 dBm -46,93 dB 860,000 MHz 1,000 GHz 100.000 kHz 923.14685 MHz -59,72 dBm -46,72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -41.75 dBm -28.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.86 dBm -30.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.29871 GHz -43.41 dBm -30.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -43,08 dém -30.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.83079 GHz -44.91 dBm -31.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.86828 GHz -45.08 dBm -32.08 dB
— —
o [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZM4

Page Number : A53 of A117

Report Issued Date : Dec. 11, 2020

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
Seradad o - P " o~
"o -50 dBm L
I o sty
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 729.67391 MHz -60.50 dBm -47.50 dB 30.000 MHz 815.000 MHz 100.000 kHz B806.17316 MHz -60.39 dém -47.39 dB
860,000 MHz 1,000 GHz 100.000 kHz 860.06993 MHz -59,83 dBm -46,83 dB 860,000 MHz 1,000 GHz 100.000 kHz 892.09790 MHz -59.48 dBm -46,48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83129 GHz -47.96 dBm -34.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.82929 GHz -47.82 dBm -34.682 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -43.39 dBm -30.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -43,43 dBm -30.43 dB
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30.000 MHz 815.000 MHz 100.000 kHz 755.95827 MHz -60.55 dBm -47.55 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -60.50 dBém -47.50 dB
860,000 MHz 1,000 GHz 100.000 kHz 924.54545 MHz -59,95 dBm -46,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 983.84615 MHz -59.84 dBm -46,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.61 dBm -29.61 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.12 dBm -32,12 dB
3.000 GHz 7.000 GHz 1.000 MHz 3.35871 GHz -42.56 dBm -29.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -43.21 dBm -30.21 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.86678 GHz -44.83 dBm -31.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.82729 GHz -45.01 dBm -32.01 dB
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LTE Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B806.17316 MHz -60.47 dBm -47.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 783.81184 MHz -60.09 dBém -47.09 dB
860,000 MHz 1,000 GHz 100.000 kHz 923.56643 MHz -59,80 dBm -46,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 915.73427 MHz -59,75 dBm -46,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.76 dBm -31.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -47.40 dBm -34.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -43.26 dBm -30.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -43,29 dBm -30.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80428 GHz -44.94 dBm -31.94 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00977 GHz -45.02 dBm -32.02 d&
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30.000 MHz 815.000 MHz 100.000 kHz 697.89730 MHz -60.47 dBm -47.47 dB
860,000 MHz 1,000 GHz 100.000 kHz 866.36364 MHz -59,79 dBm -46,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85229 GHz -48.07 dBm -35.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -43.35 dBm -30.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -44,98 dBm -31.98 dB
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LTE Band 5/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp
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30.000 MHz 815.000 MHz 100.000 kHz 772.82734 MHz -60.31 dBm -47.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 778.71189 MHz -60.37 dém -47.37 dB
860,000 MHz 1,000 GHz 100.000 kHz 931.11888 MHz -59,81 dBm -46,81 dB 860,000 MHz 1,000 GHz 100.000 kHz 920.20979 MHz -59.88 dBm -46,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.83 dBm -31.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84579 GHz -48.09 dBm -35.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -43.26 dBm -30.26 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -43,58 dBm -30.58 dB
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30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -60.44 dBm -47.44 dB
860,000 MHz 1,000 GHz 100.000 kHz 974.47552 MHz -59.84 dBm -46,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -47.57 dBm -34.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -43.26 dBm -30.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89378 GHz -44,80 dBm -31.80 dB
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LTE Band 5/5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum
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30.000 MHz 815.000 MHz 100.000 kHz 723.00475 MHz -65.09 dBm -52.09 dB 30.000 MHz 815.000 MHz 100.000 kHz 716.72789 MHz -64.72 dBm -51.72 dB
860,000 MHz 1,000 GHz 100.000 kHz 999.23077 MHz -64,37 dBm -51,37 dB 860,000 MHz 1,000 GHz 100.000 kHz 973.35664 MHz -64,39 dBm -51,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42.13 dBm -29.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.83 dBm -34.683 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -47.22 dBm -34.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -47.05 dBm -34.05 dB
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30.000 MHz 815.000 MHz 100.000 kHz 759.48901 MHz -65.10 dBm -52.10 dB
860,000 MHz 1,000 GHz 100.000 kHz 863.42657 MHz -60,30 dBm -47,30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.52 dBm -30.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -47.12 dBm -34.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88678 GHz -50.86 dBm -37.86 dB
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LTE Band 5/ 10MHz

Lowest Channel / 64QAM
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30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -60.34 dBm -47.34 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -60.48 dBm -47.48 dB
860,000 MHz 1,000 GHz 100.000 kHz 972.37762 MHz -59,95 dBm -46,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 925.66434 MHz -59.86 dBm -46,86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85179 GHz -48.13 dBm -35.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -43.20 dBm -30.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -43,23 dBm -30.23 dB
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30.000 MHz 815.000 MHz 100.000 kHz 775.18116 MHz -60.47 dBm -47.47 dB
860,000 MHz 1,000 GHz 100.000 kHz B8B85.38462 MHz -59,85 dBm -46,85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.47 dBm -32.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -43.34 dBm -30.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87678 GHz -44,98 dBm -31.98 dB
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0002
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note: Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.03 4.78 5.19 5.88
Middle CH 3.91 4.64 5.01 5.74 PASS
Highest CH 4.55 4.67 5.25 571
Mode LTE Band 66 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.68 6.38 - -
Middle CH 5.94 6.20 - - PASS
Highest CH 6.26 6.29 - -
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LTE Band 66 / 20MHz / QPSK
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LTE Band 66 / 20MHz / 16QAM
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LTE Band 66 / 20MHz / 64QAM
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.26 1.28 3.05 3.03 4.94 4.86 9.89 9.85 | 14.09 | 14.30 | 18.86 | 18.90
Middle CH 1.32 1.28 3.00 2.97 4.96 491 9.85 9.79 | 14.33 | 1454 | 18.86 | 18.86
Highest CH 131 1.27 3.00 2.99 4.87 4.84 9.79 9.77 | 14.18 | 14.63 | 18.90 | 19.02
Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.30 - 3.00 - 4.85 9.77 14.39 - 19.30 -
Middle CH 1.27 - 2.95 - 4.89 9.83 14.57 - 19.30 -
Highest CH 1.29 - 2.97 - 491 9.71 14.30 - 18.86 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 66

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100

(@ 17k Max (@17 Max

™M1[1] 16.04 dBm) ™M1[1] 14.72 dBm)
1.71099370 GHz 1.71050980 GHz,
M1 ™"
= ndg 26.00 dB @ r nd 26.00 dB
o PPN [P B e 1.264300000 MHz 04 e DT e AP B o 1.283000000 MHZ,
i Qfactor | 1353.3 7 Qfactor | 1332.3
o di E 0di +-
T/ N2 W 2
-10 d — -~ -10 3
~ - s / \
- ™ . o ¥, N
s 1
3P =7
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 17109937 GHz 16.04 dam nd@ down 1.2643 MHz ML 17105098 GHz 14.72 dBm nd@ down 1.2839 MHz
T 1 17100734 GHz -9.62 dBm nd8 26.00 dB TL L 1.7100594 GHz -11.29 dam nd8 26,00 d8
T2 1 1.7113378 GHz -9.78 dBm Q factor 1353.3 T2 1 1.7113434 GHz -11.06 d8m Q factor 1332.3
— —
L U J wa L JU J L]
spectrum pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 15.53 dBm)
1. 1.74469230 GHz,

= 26.00 dB @ ¥ ndB 26.00 dB

g e 1.323100000 MHZ, 104 T e e 1 P AVEP 1.278300000 MHZ|
Q factor \ 1319.0| 17 Qfactor | 1364.8

I
o di 0di E
/ \ / K
11/ 1 Ty b
-10 d - -10 de -
’ /
- ", /
204 — > 20d
N T, . . ~ N

doniedii Y Vo i N A LW BTt

a0 - o

40 df -40 di

50 df 50 d

-6 df -60 di

CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz

Marker Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.7451091 GHz 15.32 dam nd@ down 1.3231 MHz ML 17445923 GHz 15.53 dam nd@ down 1.2783 MHz
T 1 1,7443231 GHz -10.70 dBm nd8 26.00 dB TL L 1.744365 GHz -10.33 dbm nd8 26,00 d8
T2 1 1. 7456462 GHzZ -10.83 dém Q factor 1319.0 T2 1 1.7456434 GHz -10.61 d8m Q factor 1364.8
— —
L U J wa L JU J L]

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 14.50 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] s dBm mili] 14.94 dBm|
1.77883010 GHz, 1.77899230 GHz
e ¥ ndB 26.00 dB| & “X 26.00 dB|
w0 A AW T BT 1.314700000 MHz 104 o VY 1.267100000 MHZ
Qfactor 1353.0 7 1404.0)
od od 7
\ v/ \
BUE! -10d 7
\ J
20 d — = 20 d -
Earaa S /
AP, \ e P I,
& -3l
W el
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7793 GHz 1001 pts Span 2.8 MHz CF 1.7793 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 17768301 GHz 15.38 dBm ndB down 1.3147 MHz ML 1.7769923 GHz 14.94 dBm ndB down L2671 MHz
T1 1 1.7786399 GHz -10.50 dém nd8 26.00 dB TL 1 1.7786734 GHz -11.07 dém nd8 26.00 d8
T2 1 17799545 GHz -10.63 dém  factor 1353.0 T2 1 17799406 GHz -10.50 dém  factor 1404.0
— —
L i ) - L I ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 66

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.94 dBm) ™M1[1] 15.07 dBm)
M1 1.71236310 GHz . 1.71179970 GHz,
= . | ndg. X 26.00 dB @ - 3 nde 26.00 dB
g s e ey o Ay 2.045000000 MHZ 104 ] e e T T 2.027000000 MHZ]
y Q factor 562.4 Q factor \ 565.5]
Il I
o d ; )\ 0 di
J } i
-10 de t -10 d
i Y I
{ i
20 dem—~ = ' 20 — —+ —
PV, e N PN ~ T N N
= 30 .
-40 df -40 di
50 df 50 d
&nd -60 di
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.7123631 GHz 16.94 dBm nd@ down 3.045 MHz M1 1.7117997 GHz 15.87 dBm nd@ down 2,027 MHZ
T 1 1.7099715 GHz -9.26 dBm nd8 26.00 d TL L 1.7099895 GHz -10.55 dBm nd8 26.00 dB
T2 1 1.7130165 GHz -9.36 dBm Q factor 562.4 T2 1 1.7130165 GHz -10.43 dBm Q factor 565.5
— —
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

spectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.11 aBm LY 77 abm
1.74459840 GHz 1 }
20 20
. meR 26.00 dB ndB 26.00 dB
- i il A g vy 3.003000000 MHz 04 P -"\./-"’a»a'--—w*/w\\ 2.973000000 MHZ]
/' Q factor | 581.0] 7 Q factor \ 586.5]
/ \
od 7 \L 0di f
| v Ty
-10 df ,', - 10 d }{
/ L /
204 20d
~ - v o= . ey
A P TR - Y L
-a0 - 0 AW
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 17445984 GHz 17.11 dem nd@ down 3.003 MHz ML 1.7437592 GHz 15.77 dam nd@ down 2,973 WHz
T 1 1,7434955 GHz -9.12 dBm nd8 26.00 dB TL L 1.7434895 GHz -10.03 dbm nd8 26.00 dB
T2 1 17464985 GHz -8.65 dBm qQ factor 581.0 T2 1 1.7464635 GHz -10.32 dam qQ factor 586.5
— —
L U J wa L JU J L]

Highest Channel

/ 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

pectrum o pectrum =
.00 dém  Offset 1450 db & RBW 100 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 100 kHz
30de  SWT 19 ps @ VBW 300 kHz  Mode aAuto FFT b Att 30 dB SWT 1% ps @ VBW 300 kHz  Mode aAuto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max [@1Pk Max
17.34 dBm) ™M1[1] 15.31 dBm)|
20 . . 26.00 dB| 20 ¥ ndg . 26.00 dg|
g ] 2.997000000 MHz 104 it A s et . Tl 2.985000000 MHZ|
7 593.5] 7 Q factor 595.5
/ /
o df ; 0 df :
J ]
~1od - -0 d
i
20d — — 20d /
~ R S e S b
a0 ] e = o =]
40 df -40 di
-50 df -50 di
-60 df -60 df
CF 1.7785 GHz 1001 pts Span 6.0 MHz CF 1.7785 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 1.7788057 GHz 17.34 dBm nd@ down 2.997 MHz M1 1.7775949 GHz 15.31 dBm nd@ down 2,985 MHZ
TL 1 1. 7769895 GHz -9.03 dBm ndg 26.00 dB TL 1 1.7770315 GHz -10.75 dBm ndg 26.00 d&
T2 1 1,7799865 GHzZ -8.36 dBm Q factor 593.5 T2/ 1 1.7800165 GHz -10.99 dém Q factor 595.5
— —

L it ] - L ) ] L]
Sporton International (Shenzhen) Inc. Page Number 1 A66 of A117
TEL : 86-755-8637-9589 Report Issued Date : Dec. 11, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : IHDT56ZM4




SPORTON LAB.

FCC RF Test Report

Report No. : FG002013-01B

LTE Band 66

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.33 dBm) 14.50 dBm)
A 1.71151100 GHz 1.71379900 GHz
= —nde 26.00 dB @ 26.00 dB
g M VA BV e " 4.935000000 MHZz 104 A ~ ay 4.855000000 MHz|
] Q factor | 346.8] T 353.0)
4 [ \ 4 |
a 1 T 0 o
S Ty \
-10 df -10 d v T
\ )} \
\ / \
20 d N 20 d ,
m, A A oy v .
P na - s . PP al A
d L S .
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 L711811 GHz 15.33 dem ndB_down 4.935 MHz ML 1.713799 GHz 14.50 dBm ndB_down 4.BEE MRz
TL 1 1710042 GHz -10.58 dBm nd8 26.00 dB TL L 1.710052 GHz -11.82 dbm nd8 26.00 dB
T2 1 1.714978 GHz -10.82 dém Q factor 346.8 T2 1 1.714908 GHz -11.57 d8m Q factor 353.0
— —
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

spectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 14.10 dBm)
1.74587900 GHz 1.74665800 GHz,
20 A 20 w1
(1) 26.00 dB nd H 26.00 dB
- B O e AV o RS 4.955000000 MHz 0d I R WSy e J\,au,.\/.\_ﬁ'\ 4.905000000 MHZ|
i Q factor | 352.3) 7 Q factor 356.1
! \ /
od / 0 di
. ]
T
-10 de "'[ “'\‘ -10 d v
/ \ 7
/ \
204 20d .i
N s AW . ‘\ A - A
<50 dein—— . e e et
v ,, S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f L.745879 GHz 15.25 dam nd@ down 4.955 MHz ML 1.746658 GHz 14,10 dam nd@ down 4,905 MHZ
T 1 1,742532 GHz -11.02 dam nd8 26.00 dB TL L 1742552 GHz -11.73 dbm nd8 26,00 d8
T2 1 1.747488 GHz -10.83 dém Q factor 352.3 T2 1 1.747458 GHz -12.05 dém Q factor 356.1
— —
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 1845 @ VBW 300kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.14 dBm) MiL1] 13.51 dBm)
1.77645100 GHz 1.77796000 GHz,
e "y ndB 26.00 dB| & T ndB 26.00 dB|
04 Y P o B i 4.865000000 MHZ 04 A e S B 4.835000000 MHZ
." Q factor \ 365.1 H’ N Q factor ! 367.7
| P! !
od 7 k 0 ] l
1y t N
10 d i \( -10 di ! e
/ \ / \
\
20 df 20 df
e\ AN g e \\'-4" - s g \
s P v "y ek o~
4 s I e ey B R
-40 -40 df
50 df -50 di
60 df -60 de
CF 1.7775 GHz 1001 pts Span 10.0 MHz CF 1.7775 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML T 1776451 GHz 15.14 dBm nd@ down 4,865 MHz ML 1.77796 GHz 13.51 dBm nd@ down 4.635 MHz
T f 1775032 GHz -10.69 dam nds 26.00 dB TL L 1.775082 GHz -12.58 dam nds 26,00 da
T2 1 1,779898 GHz -10.51 dBm 0 factor 365.1 T2 1 1779918 GHz -12.18 dBm 0 factor 367.7
— —

L i ) - L I ) L
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LTE Band 66

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.94 dBm| 15.70 dBm|
. 1.7127020 GHz 1.7177170 GHz
20 - 20
X - ndB 26.00 dB 26.00 dB
04 M el i A et el 9.890000000 MHZ, 104 / it 9.850000000 MHZ|
{ Q factor \\ 173.2 7 174.4
od / | 0d jf
{ \
104 ¥ L 0d
/ \
20 d 1 20 d -
7 L N
- et LI e P o . N, ~ ,
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1.712702 GHz 16.34 dBm ndB_down 9.89 MHz ML 1.717717 GHz 15.78 dem ndB_down 9,85 MHZ
TL 1 1,710085 GHz -9.43 dBm nd8 26.00 dB TL L 1710085 GHz -10.52 dbm nd8 26.00 dB
T2 1 1719975 GHz -9.34 dam qQ factor 173.2 T2 1 1.719935 GHz -10.30 dam qQ factor 174.4
— —
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum - pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.75 dBm)| MI[1] 15.80 dBm
1 1.7464990 GHz 1.7476570 GHz
20 - 20 M
i - YndB 26.00 dB ~ ) nde ¥ 26.00 dB
o i Mt AR Sevi e 9.850000000 MHZ 104 P L el it S P etV RS 9.790000000 MHz
i Q factor 177.3 Q factor 178.5
! !
od : 0d 3 ‘L
-10 df I\t -10 d :‘f lf
/
20 d ’I —= 20 d / \
et S R e e - — N\ avs R e “\
- : A e —
30 S S o N
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1.746499 GHz 16.75 dam nd@ down 9.85 MHz ML 1.747657 GHz 15.80 dsm nd@ down 9,79 WHz
TL 1 1,740085 GHz -9.45 dBm nd8 26.00 dB TL L 1.740085 GHz -10.42 dbm nd8 26.00 dB
T2 1 1,749935 GHz -9.00 dBm Q factor 177.3 T2 1 1.749875 GHz -9.87 dBm Q factor 178.5
— —
t i 1 w L | 1 -

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 Gbm  Offset 14.50 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 14,50 dB e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.85 dBm| mili]
g 1.7738010 GHz
e - A ndB i 26.00 dB & - ¥  nde 26.00 dB
w0 Reaia S \ 0.700000000 MHz wd i St VT VALY 9.770000000 MHz|
Q factor | 181.2 7 Q factor N 181.8
!
od / + 0 4
o 1o of
104 L7 04 i
/ \ /
20 o — 20 o /
R - RN e ) -/ |
- - = 30— A
) e—
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.775 GHz 1001 pts Span 20.0 MHz CF 1,775 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1773801 GHz 16.35 dém ndB down .75 MHz ML 1.775738 GHz 15.32 dBm ndB down 9,77 MHZ
TL 1 L.770065 GHz -9.52 dsm nds 26.00 dB TL L 1.770145 GHz -10.42 dam nds 26.00 d8
T2 1 1779855 GHz -9.67 dBm  factor 161.2 T2 1 1.779915 GHz -11.27 dém  factor 1818
— —
L i ) - L I ) L
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LTE Band 66

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

J

J

pectrum &3 &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.04 dBm) ™M1[1] 14.96 dBm)
1.7214560 GHZ| 1.7206170 GHz
= non'y 26.00 dB @ i 26.00 dB
10d - o VB . 14.086000000 MHz| 0d N VAT PR, I Uy N 14296000000 MHz
,’ Q factor 122.2 I N qQfactor ) 120.4
od J' 0 di I |1
-10 df - 10 d = IS
/ / L
20d 20d f 4
/ \ / |
-30 dem— £ k -0 ek e "
pAp vV W A A SRTY AN FETT
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.7175 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 1721456 GHz 15.04 dam nd@ down 14.086 MHz ML 1720617 GHz 14,96 dam nd@ down 14,296 MHz
T 1 1710457 GHz -10.53 dbm nd8 26.00 dB TL L 1.710367 GHz -10.76 dBm nd8 26,00 d8
T2 1 1,724543 GHz -9.94 dBm Q factor 122.2 T2 1 1.724663 GHz -11.13 dém Q factor 120.4
— —
L U wa L JU L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

spectrum o pectrum =
Ref Level 30.00 Gbm  Offset 14.50 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 14,50 dB e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.10 dBm) ™M1[1] 14.03 dBm)
1.7459290 GHz 1.7412240 GHz
= 26.00 dB @ ndB 26.00 dB
104 AN N 14.326000000 MHz| 104 b £ ARK A . 14.535000000 MHz
T 121.9) ! ? qfactor ™Y 119.8
|
a — 1 0 T T
¥ £ o H iz
10 df 7 ¥ -10
[ |
20 d f 20 d /," T
P Y a? e n f \
s ~30- ——
- L RS AT
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 1745929 GHz 16.10 dBm ndB_down 14,326 MHz ML 1.741224 GHz 14.03 dBm ndB_down 14,535 MHz
TL 1 L737777 GHz -9.75 dBm nd8 26.00 dB TL L 1.737687 GHz 11,50 dém nd8 26.00 dB
T2 1 1,752103 GHz -10.33 dém Q factor 121.9 T2 1 1.752223 GHz -12.16 dém Q factor 119.8
— —
L U J wa L JU J L]

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.93 dBm| mili] 13.81 dBm|
1.7698030 GHz 1.7716610 GHz
e % ndB 26.00 dB & ndB 26.00 dB
w0 AR AN | B, 14.176000000 MHz 104 e PR 14.625000000 MHz
7 O factor Y 124.9 T 8 factor y 121.1
od 1 1 od ‘ s
; 1 /
BUE! / i -10d +
s / ) 204 /
21 j \L a1 1
) - = . 30 e L
- e Sedr N e b Fefyrmal s
Y v S N\ Y W)
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.7725 GHz 1001 pts pan 30.0 MHz CF 1.7725 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1769803 GHz 15.33 dBm ndB down 14.176 MHz ML 1.771661 GHz 13.81 dBm ndB down 14.625 MHz
T1 1 1765367 GHz -10.88 dém nd8 26.00 d8 T1 1 1.765127 GHz -12.03 dém nd8 26.00 dB
T2 1 1779543 GHz -11.24 dém  factor 124.5 T2 1 1.779753 GHz -12.12 dém  factor 121.1
— —
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